KOMODO

OFF-ROAD ADVENTURE VEHICLE

1/10th SCALE ELECTRIC 4LINK & 4WD VEHICLE

GS 01502228
4 LINK SUSPENSION i

www.gmade.net




CAUTIONS EQUIPMENT NEEDED

A In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Km/h but can not stop immediately

l Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Never operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

M Safety Precautions (Before assembling)

- Before you start assembling this model, read the instructions carefully and make sure you understand them
thoroughly.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.

- If you use paint or cement (not included in the RC model), read the instructions supplied with them.

- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed control.

- Be sure to use a radio frequency for ground model — Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver before turning on
the transmitter.

- Always turn on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver’s batteries.
4. Switch on the model and the receiver.

- When you using rechargeable batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

H Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.

- The moving parts can cause serious injuries.

- Always turn the model or receiver off and disconnect the batteries before turning off the transmitter, in order to
avoid unexpected movements of your RC model.
1. Turn off the model or receiver.
2. Disconnect the batteries.
3. Turn off the transmitter.

- Do not touch the vehicle’s speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speeds.

- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don’t intend
to run the RC model for some time.

- After operating your RC model, batteries become hot, so please be careful when handling.

- In order to prolong the life of your RC model, please keep it free from dirt and grease.

- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

Radio control system
(wheel & trigger type)

Controller
Batteries

Receiver

7.2V or 7.4V battery

TOOLS NEEDED TOOLS INCLUDED

O
o )
f

Side cutter + Screwdriver

(medium)

+ Screwdriver
(small)

Long nose pliers Modeling Reamer Modeling

scissors knife

GM51515

Box wrench

GM20220 GM52000
Shock oil 1.5mm L-wrench

———3 ——33
=

GEAR
GREASE
GM51504 GM51512

Gear grease Shock grease

®
ﬁIVIADE W
www.gmade.net




PARTS REFERENCE

bl

C———=<)

GM40080

Scale accessory roof rack

O O O Of]

GM49064 x1
KOMODO Bumper parts tree

GM52102
GSO01 Axle parts tree

GM20214
Shock piston parts tree

=S

SEEEECeo
=

essss

\ D=

GM49063

KOMODO exterior detail parts tree x1

GM52407

GS01 Cross member parts tree

(oo o=
SO
SESSIEOSE
SRS

SESE =X
OSSOSO
SESSSES

=

=

OSE

OEOSSE )

SSESESSETSEESESEETO

S e e e e e e = e = = A
SOSOSOSCEOSOSOSOS

e S e e e = =1
ESSSSSSOSOSOS
BOSOSOSOSO=0
SECSOESESSO
OSSOSO
e e e e ==t
OSESESESESS

//_U

il

M

Li

L@@

D © (> © C

\;ﬂ

GM20214
Shock cartridge parts tree

3

®
ﬁlVIADE W
www.gmade.net



PARTS REFERENCE

GM52403 o~ lee o0l

GS01 Frame side rail R X

D

Ko

GM52403 x1
GS01 Frame side rail L

GM51105 .,

Knuckle arm

GM51201 1 GM51201

I . X I )
Transmission housing set Transmission housing set

© o

GM51201
Motor plate

x1

GM52101

GS01 Axle housing GM52103

GSO01 Differential cover

GM70264
NRO2 Wheel cap x4

GM52404 x4
Shock stay
GM70264 x4 GM70264 x4 GM70264
NRO2 Front half of wheel NRO2 Back half of wheel NRO2 Inner beadlock ring
9 [
6M52405
GM54311 x4

Universal drive hub Side step bracket

GM51201

Pinion gear cap

U

<

GM54311
Universal shaft A x2

GM70284
MT1903 Tire

U

GM40070

KOMODO Lexan body x1

GM54311 X2

Universal shaft B

®
4 ﬁlVIADE
www.gmade.net




PARTS REFERENCE

<7

“"

/
P
O Y,
N\

< L>

GM20142
32Pitch 12T Pinion gear

11 o]

GM52113 2
14T Bevel gear shaft

GM54101 X2
GSO01 Long wheel axle shaft

54mm

= Tmm

RS

AN

GM52116 x1

64mm Steering rod

Q0

ALY

GM52116
116mm Threaded shaft

GM51204

39T/15T Counter gear

GM54307 4
Upper link M3X6.8X54mm

! 78mm

GM54308 4
Lower link M3X6.8X78mm

64mm

I

NN

GM20612

G-Transition 90mm shock shaft

x4

>

T— 64mm
-

GM52109 4

64mm Drive shaft

GM51204
35T/15T Counter gear

GM52106
32T Bevel gear

GM51204
37T Counter gear

©)

GM20613

x4

G-Transition 90mm shock body

J

GM52106
14T Bevel gear x2

GM20613
30mm Shock spring

=

T 69mm ¢
T GM20613
13mm Shock spring
GM52109
69mm Drive shaft “:"
2G1“r:r§1)2c>gr3ter gear shaft 1
102mm
] [ 1
mm Straight drive shaft GM51207 1
23mm Counter gear shaft
98mm
i A - o | [ o
GM54104 x1 GM51207 1
98mm Straight drive shaft 43mm Counter gear shaft
5 ﬁMﬁDE




PARTS REFERENCE

El M2.6 Nut x24

¥

GM20216 x16

2X6mm Round head tapping screw x8 M3 6.8mm Rod end

g

3X6mm Round head tapping screw ~ X18 El M3 Nut x11

GM20216
6.8mm Rod end ball X 18

g

GM52116 x4

i s =\
3X8mm Round head tapping screw x8 ED M3 Nylon lock nut x50
— M3 6.8mm Rod end

|:B] M3 Flange nut x26

o

2.6X6mm Round head tapping screw X56

GM52116
6.8mm Rod end ball x4

%

2.6X16mm Round head tapping screw X2

N GM20221

Gm ED Syﬁgeg?it x4 Shock bushing x4
3X6mm Round head screw x12

GM20221 x4
Gmm @ 2mm E-ring x8 Shock end ball
3X8mm Round head screw x23
(Jrommmm GM20221 4

. M3 6.8 Rod end

3X10mm Round head screw x14 @ 2.5mm E-ring x10 mm Rod en

(o

3X12mm Round head screw x9 @ 4mm E-ring X2

GM50116
R6 snap pin x8

GM49006 x4

3X16mm Round head x2 i
mm Round head screw GM52119 14 R5 snap pin
1} Ball bearing 1150
3X18mm Round head GM54305
mm Round head screw x4 M:H] Universal cross pin x4
GM52119 x10
Gmmm Ball bearing 850
3X20mm Round head screw x16 GM54305
‘lml-lll Universal drive coupler x4
@A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\W @ 3mm Washer x22
3X25mm Round head screw x7 GM54305
GNWWNWWW O Universal joint x4
3X30mm Round head screw x6 @ H SX8X2mm Rubber washer x4 GM49078
2mm Rubber rope x1
A GM50130
3X4mm Socket set screw x1 @ U P3 O-ring x8 25cm Releasable tie x2
GM49063 X1
AN KOMODO masking tape
3X15mm Socket set screw x16
@U P4 Outing (RED) x4 GM4s0es x1
3X10mm Flat head screw x4 EOT/I%QD%GgecaI x1
q:[:m] @ U P5 O-ring X8 GM49081
KOMODO manual x1
3X10mm Step screw x4
m—
GM51306 x4
3X15mm Screw pin GM49077 2
S75 O-ring X
—
GM51603 x4
Axle pin

®
6 ﬁlVIADE
www.gmade.net



AXLE 1 A WMAKE X 2 GM52101 GM52119
GS01 Axle housing Ball Bearing 1150
@ 2.5mm E-ring x2 (%(2.5mm E-ring
GM52119 .4 ‘
Ball bearing 1150 3 GM52119
/ GM52113 Ball Bearing 1150

g 14T Bevel gear shaft
GM52119 x4 3

Ball bearing 850

<MD
)
"
GM52106 X2 o

14T Bevel gear 4
Qn=up

LT o] Z

GM52113 x2

14T Bevel gear shaft

H:| GM52102

GM52102 Differential bearing cap
. X ) x4
Differential bearing cap

GM52106
14T Bevel gear

/I

GM52119
Ball bearing 850

FRUNT AXLE n 3X10mm Round head screw
GM52102
(o .

C-Hub carrier
3X10mm Round head screw x4

o R 0rS

M3 Nylon lock nut x4

. Sye
Position arrow to the down
—
ems2119 ., | [@9]| |[©O :

Ball bearing 1150 :j": _-C-?-_i- _}'_'_'j_'f_@fl';_i
Qo] |@ Sl beetng 1150

O >< M3 Nylon lock nut N
P \@
A
N

M3 Nylon lock nut

Position arrow to the down

GM52119
Ball Bearing 1150

GM52102

C-Hub carrier

GM52106

GM52106 32T Bevel gear

32T Bevel gear

®
7 VMLADE

wwwwwwwwwwwww



FRONT AXLE n

GM52109

64mm Drive shaft

GM52109

69mm Drive shaft

T— 64mm
-

GM52109

64mm Drive shaft x1
T 69mm
GM52109 1

69mm Drive shaft

(o

2.6X6mm Round head screw x4

2.6X6mm Round head screw

GM52103

Differential cover

GM52119
Ball bearing 1150

GM52119

o) Ball bearing 1150
N7
GM54101
@ GS01 Long wheel axle shaft

GM51105
Knuckle arm

GM51105

O Knuckle arm

> GM51120

&
~ (‘ 3X10mm Step screw
A‘~,

g

GM54101 X2
GS01 Long wheel axle shaft

GM51120

GM52119 x4 3X10mm Step screw

Ball bearing 1150 w
GM51120 x4

3X10mm Step screw

i

wwwwwwwwwwwww



REAR AXLE n

32T Bevel gear

GM52104
32T Bevel gear

GM52119
Ball bearing 1150
GM52119
Ball bearing 1150 x2
@ 4mm E-ring x1
102mm

AN I —]

GM54104
102mm Straight drive shaft

GM54104 \
102mm Straight drive shaft

GM52119
Ball bearing 1150

‘ )
< 4 ‘
3 |
(Jpommmmy &2
g
3X12mm Round head screw ~ x2 \\
M3 Nylon lock nut e \

o
|\

M3 Nylon lock nut X2

GM52102
Straight axle adapter

wwwwwwwwwwwww



REAR AXLE n

98mm

] |

GM54104
98mm Straight drive shaft

GM52119
Ball bearing 1150

3X12mm Round head screw

GM54104
98mm Straight drive shaft

GM52102

Straight axle adapter

@ GM52119
Ball bearing 1150

@ 4mm E-ring

3X12mm Round head screw

o

M3 Nylon lock nut

(Jrmmm

2.6X6mm Round head screw

2

x

x2

x2

x4

GM52119
Ball bearing 1150

2.6X6mm Round head screw

4mm E-ring @

GM52103

Differential cover




TRANSMISSION HOUSING

GM52119
Ball bearing 850 x2

—

GM51207

21mm Counter gear shaft

GM51204 »
39T/15T Counter gear
GM52119
Ball bearing 850 x2
GM51207 x1
23mm Counter gear shaft
GM51204 1
35T/15T Counter gear
GM52119 x1
Ball bearing 850
f 16mm — +— 18mm ﬁ
Lo o]
GM51207 »
43mm Counter gear shaft
GM51204 x1

37T Counter gear

GM52119
Ball bearing 850

GM51201

Transmission housing

GM52119 GM51204 > )
Ball bearing 850 39T/15T Counter gear S 4
GM51207
21mm Counter gear shaft
n GM52119

Ball bearing 850

GM51204

GM52119 35T/15T Counter gear

Ball bearing 850

GM52119
Ball bearing 850

¢ R
16’“'fl
GM51204
37T Counter gear
GM51207

43mm Counter gear shaft

1 1 A

wwwwwwwwwwwww




TRANSMISSION HOUSING m

GM52119

Ball bearing 850 x1

GM51201

Transmission housing

GM52119 S
Ball bearing 850

(Jrmm

3X8mm Round head screw X1

(mm m Round) M3 N
>

3X12mm Round head screw X1

Gmmmw 24 ¢ Round head screw

3X16mm Round head screw X1

(o

3X20mm Round head screw X3

O ww

M3 Nut
6

X

O

9
5

N \\\\\\\\\\‘\ 3X20mm
& %\\\\\ Round head screw

O
o GM51201
GM51201 x1 Motor plate
Motor plate

A WMAKE X 4
LOWER LINK
3X15mm Socket set screw ~ 6.8mm Rod end ball

78mm - @
BN

GM54308 O
Lower link M3X6.8X78mm
GM54308 4 P
Lower link M3X6.8X78mm /
ANAANNNAAAN Y S
3X15mm Socket set screw x8 /
— W
S
@ %\‘\\\\\ 3X15mm Socket set screw
GM20216 X8

M3 6.8mm Rod end

/” GM20216
I:O:I /@%r\ M3 6.8mm Rod end
GM20216

GM20216 x8 &

6.8mm Rod end ball
12 reons@

6.8mm Rod end ball




swonne 13
(I

M3 Nylon nut
3X20mm Round head screw x4
3x20mm ! ~
ED Round head screw g 4 _ QA
M3 Nylon lock nut x4 X\ {
N SN 7 - C
8 A ’ GM52407
(/\; SNz Chassis skid plate
(((((( 3X20mm
o (((((((((((( Round head screw
Re

TRANSMISSION HOUSING m

3X10mm Flat head screw x4
H

N
M3 nut x4

3X10mm Flat head screw

1 3 LA

wwwwwwwwwwwww



GM20142

32Pitch 12T Pinion gear x1

3X4mm Socket set screw X1

GM20142
32Pitch 12T Pinion gear

2
/ \ _ 3X4mm Socket set screw

%M51513

1.5mm L-wrench

(o

3X10mm Round head screw X2

©)

3mm Washer x2
A\ GEAR RATIO
9 57.0 |Slower-more torque
10 51.3
1 46.6 N

12 | 428 |sTocK /N
13 | 39.5

14 | 366
15 | 34.2
16 | 32.1 7
17 | 302 v
18 | 285
19 | 27.0

Faster-less torque

15

3X10mm Round head screw

3mm Washer

A Set gear mesh by adjusting motor plate position.

GM51201

Pinion gear cap

wwwwwwwwwwwww




UNIVERSAL SHAFT

@ 2mm E-ring
o1

GM54305

Universal drive coupler

©)

GM54305

Universal joint

o

GM54311

Universal drive hub

—n
GM54305

Universal cross pin

@ 2mm E-ring

Sl

GM54311

Universal shaft A

S

GM54311

Universal shaft B

X

x4

x4

x4

x4

x4

x2

x2

4

2mm E-ring

GM54305

Universal joint

GM54305

Universal drive coupler

GM54311

Universal drive hub

GM54311

Universal shaft A

GM54311

GM54305

Universal cross pin

1 5 LA

wwwwwwwwwwwww




GM51513
1.5mm L-wrench

GM51306

3X15mm screw pin

r—

GM51306

x2

3X15mm screw pin

16



FRAME - FRONT m

(jm

3X6mm Round head screw x4
3X8mm Round head screw x4

HD M3 Flange nut X8

M) GM49044
Z Body post L
.
géi;ndmhead screw 0 g)(()ﬁ:gn head screw SIDE VIEW
GM52403 . .
- g}n!ciii34 GS01 Frame side rail

GM52403
GS01 Frame side rail

GM52404
Shock stay

GM49044

Body post L

GM52404
Shock stay x2
P @ 79mm
U\
O O O O ©° )
GM49044
Body post L x2 ‘

Round head screw

3X8mm
Round head screw

(jm

3X6mm Round head screw

HD M3 Flange nut x4

GM52405
Side step bracket

x4

x4

3X6mm

Round heam

(=]
GM52405 _\~,

Side step bracket C\

| GM52405
/ Side step bracket

%\ 3X6mm
Round head screw

®
VIiADE
www.gmade.net




FRAME - REAR m

3X6mm 3X8mm
Round head screw Round head screw

0
GM49044
-~ Body post S
N /
\ . N
AN
GM52404 d-d

Shock stay

QQQQQ)

D

(jm

3X6mm Round head screw x4

(jommm

3X8mm Round head screw x4

HD M3 Flange nut X8

GM52404
Shock stay

SIDE VIEW

GM52404
Shock stay x2

SRS

GM49044
Body post S

3X8mm
Round head screw

Round head screw

GM49044

Body post S ‘

' e

¢ 54mm

M 3X15mm Socket set screw

GM20216
6.8mm Rod end ball

M3 6.8mm Rod end

GM54307
GM54307 x4 Upper link M3X6.8X54mm
Upper link M3X6.8X54mm
)
ANNVRANAANRAN Y
3X15mm Socket set screw x8 \\‘\\\\\\\\\\
@\\\\\\\ 3X15mm Socket set screw

GM20216 <8 D
M3 6.8mm Rod end X /"

GM20216 @\

6.8mm Rod end ball GM20216
GM20216 8 v
6.8mm Rod end ball

18

®
VIiADE
www.gmade.net




(©) |

GM52102 3X20mm Round head screw

x4
6mm spacer %

3X20mm Round head screw X4

—~
‘@’
N

~
@

Z 0
B

UPPER LINK E p
s@“‘@f

M3 Nylon lock nut x4 "
e
J Q
: N
=

3X20mm Round head screw

GM52102 @«
0 0‘ C‘\ 6mm spacer
G—_ '-
\A

V @\ M3 Nylon lock nut
o

GM52102

6mm spacer

3X20mm Round head screw

SIDE VIEW

1 9 LA

wwwwwwwwwwwww



- owssis | 26
(Jrmmmm

3X10mm Round head screw X2

(Jrm

3X8mm Round head screw  X12

o
6

M3 Nylon lock nut x10

[B] M3 Flange nut x4

Rear battery mount

~
o
<
N
n
=
(O]

3X8mm Round head screw

M3 Flange nut

GM52407
Front battery mount

M3 Nylon lock nut

M52407
Receiver box

G

e

GM49064
Front cross member

3X10mm Round head screw

3X8mm Round head screw

20 LA

wwwwwwwwwwwww



SHOCK ABSORBER

@ 2.5mm E-ring

GM20214
Shock piston

el

64mm

L] AN
GM20612

G-Transition 90mm shock shaft

GM20214
Shock piston

2.5mm E-ring

GM20612

G-Transition 90mm shock shaft

28 | A MAKE x4
@ [:] P3 O-ring x8
ol R
GM20214
3mm Spacer x4 SNAP DOWN
E — a

= ___J

o [ ) 4
S 4
GM20214 x4 Q Q
Shock cartridge cap

3mmSpacer (
/
/(3

P3 O-ring

GM20214
Shock cartridge

GM20214
Shock cartridge cap

GM20613

30mm Shock spring x4

GM20613
30mm Shock spring

21

wwwwwwwwwwwww




SHOCK ABSORBER 30 § A MAKEX4

“ Holding the shock body inverted, fill the shock body

with shock oil.

GM20613

GM20611

13mm Shock spring

G-Transition 90mm shock body

9 Slowly push down shock cartridge & piston.
This will bleed the excess oil out of the shock.

e Slowly tighten the shock cartridge.

Wil

GM20613
13mm Shock spring

GM20221
Shock bushing

GM20221
Shock end ball

GM20221
M3 6.8mm Rod end

x4

31

A MAKE X 4

GM20221
Shock bushing

A

o/

GM20221

M3 6.8mm Rod end

SN

GM20221
Shock end ball

22

®
ﬁIVIADE W
www.gmade.net



FRONT CHASSIS + SHOCK m

M3 Nylon lock nut /——@
c\
C\

3mm Washer

@ 3mm Washer
N\

H

N

M3 Nylon lock nut

(I

3X20mm Round head screw

© ]

GM52102

Shock mount

REAR CHASSIS + SHOCK E

M3 Nylon lock nut /——@
N @
C‘\

3mm Washer

@ 3mm Washer

N
©U

M3 Nylon lock nut

(o

3X20mm Round head screw

@[]

GM52102

Shock mount

x2

x2

x2

x2

x2

x2

x2

(SIS

%

GM52102

Shock mount
()
C\

Round head screw

u
2 7 &

GM52102 <O
Shock mount 22
.f
7
A By
Ly
a,

2\

M3 Nylon lock nut

3mm Washer

31
GM52102
Shock mount
0\ Round head screw
GM52102

N
()

N

Y

Shock mount

&

3mm Washer

&
\ o
40,

M3 Nylon lock nut

wwwwwwwwwwwww




CHASSIS + FRONT AXLE m

N
GM51306

3X15mm screw pin

(I

3X25mm Round head screw X2

x1

@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I

3X30mm Round head screw X2

ot
©

M3 Nylon lock nut

x4

GM52102

Servo plate

“ Front axle + Universal shaft

GM51306

3X15mm screw pin

GM51513
1.5mm L-wrench

S

e

M3 Nylon lock nut

Lower link /
Q
(@)WZW

G-Transition
Shock absorber

3X30mm
Round head screw

GM52102 /

/ )
Q
Q

Servo plate

Upper link

24

wwwwwwwwwwwww




CHASSIS + REAR AXLE E

M
GM51306

3X15mm screw pin x1

@f\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I

3X25mm Round head screw X2

(T

3X30mm Round head screw X2

o
o

M3 Nylon lock nut x4

“ Rear axle + Universal shaft
GM51513 %
1.5mm L-wrench ‘

3X15mm screw pin

GM51306
‘

Universal shaft

ﬁ Rear axle + Lower link + Shock absorber

M3 Nylon lock nut

Lower link G-Transition
(“\ Shock absorber

3X25mm
Round head screw

'~

Upper link

M3 Nylon lock nut

3X30mm
Round head screw

25

wwwwwwwwwwwww




SERVO MOUNT m
|

-

A Set to the neutral position
before attaching the servo
horn to the servo.

Those are not included.

Servo horn

o
©

M3 Nylon lock nut x4
3X12mm Round head screw X4
@ 3mm Washer x4

3X12mm Round head screw

3mm Washer

3mm Washer

3X12mm Round head screw

GM52116
6.8mm Rod end ball

GM52116
M3 6.8mm Rod end

NS
o

GM52116
M3 6.8mm Rod end x4 l @\‘ gtnrgnswzs,:elﬁng rod
GM52116 x4

6.8mm Rod end ball

GM52116
116mm Threaded shaft

((©

GM52116
6.8mm Rod end ball

-
)

GM52116
M3 6.8mm Rod end

—

)

26

®
VIiADE
www.gmade.net




nd head screw

3X25mm Rou

M3 Nylon lock nut

STEERING LINKAGE m

-
3
(=
4
[8}
o
c
o
>
z
[sp}
=
- - - N A\ )
x x x x X X
>
= = = [—]
o [ [ o =
[ [ — O [0}
? @ = @ o= o
kel k] — T (] »
© © = o
@ @ = o = c
< < = < 5 | a
E 2 = 2 & g
5 E = > 5 Ll 2
Ie) o) = 0 g °
: e He s m -
£ £ = € — = = D
© S = © z c £ <
: b: Af 0: o 1
X 3 55 Yz e 52




BATTERY m A Battery is not included.

GM50130

25cm Releasable tie

QQQQQ)

GM50130

25cm Releasable tie

Battery

QQQQQ)

ADJUSTABLE BATTERY PLATE SETTINGS

GM52407

Front battery mount

GM52407

Rear battery mount

Battery plate can be placed in each marked holes.

| ———
T I T 1]
ocC_J7 LaS
] )=~ PAEEN —
=) ﬂ—- = : lft: \: (=]
T Y} ST

@

o]

<%|BO|

I i 8

3X8mm 3X10mm 3X8mm  3X8mm

)

R
\

3X10mm bolts should be used when adjusting
battery plate & body post together in same position.

28

wwwwwwwwwwww



GM70284

MT1903 Tire Inner foam

42 | A MAKE X4

41

M2.6 Nut

3dis | ¥31no

GM70264
NRO2 Inner beadlock ring i

Please be careful
with the direction.

GM70264
NRO2 Back half of wheel

GM70264

Front half of wheel

2.6X16mm
Round head screw

(i

2.6X16mm Round head screw X2

.
O
©

M2.6 Nut x2

Tighten beadlock wheels
using the sequence shown.

®
29 maee@
www.gmade.net



M2.6 Nut 2
(umm g@
'\

2.6X6mm Round head screw X8

F\
H
\o s/

M2.6 Nut x8

Tighten beadlock wheels
using the sequence shown.

2.6X6mm Round head screw

(Jrmy

2.6X6mm Round head screw X8

—
@b
)

M2.6 Nut

M2.6 Nut

x8

43 A, =
f

Tighten beadlock wheels
using the sequence shown.

2.6X6mm Round head screw

REMOVE!!
2.6X16mm
Round head screw

(Jrmy

2.6X6mm Round head screw X8

Round head screw

REMOVEf%%%Q

2.6X16mm
Round head screw

REMOVE

2.6X16mm Round head screw

Tighten beadlock wheels
using the sequence shown.

30

VLA D

www.gmade.net

=@



—

GM51603
Axle pin

©

GM51602
M4 Wheel nut

©)

GM52102
12mm Hex hub

(G

2.6X6mm Round head screw  x12

x2

x2

x2

GM70264
NRO2 Wheel cap

WHEEL + REAR AXLE

x2

—/

GM51603
Axle pin

© U

GM51602
M4 Wheel nut

©)

GM52102
12mm Hex hub

(Jrmy

2.6X6mm Round head screw x12

x2

x2

x2

GM70264
NRO2 Wheel cap

x2

A GM51603
/ Axle pin

GM52102
12mm Hex hub

GM70264
NRO2 Wheel cap

GM51602

GM51515

Box wrench

M4 Wheel nut

A amsteas
LR

GM52102
12mm Hex hub

GM70264
NRO2 Wheel cap

/\@ \ JBus A I
C\ \ \\ X .

GM51602

GM51515

Box wrench

2.6X6mm Round head screw

M4 Wheel nut

"

31

VLA D

www.gmade.net

=@



{

2 Aﬂnﬁ//

.

e

.

.

\

\

A

)
€
£
™
i)
@© .
= 3
2
2 _
: _
9]
: -
e /A
1]
<

%)
o
o
<
IS
£




J

\
/
A

/!

BODY MASKING m
1/ s D
(( &\
\ A
\ O > [
\ ) 3 /
%
% :"o,

ﬁw\%

S

\/

BODY PAINTING m
T r
\ B

\




ot included.

G GM49044
Front LED stopper
.
6M
ound head tapping screw

A Episn

LED @3mm

Front LED stopper

Round head tapping scre!

2X6ﬁ
d head tapping w

GM49044

LED @5mm
Double-sided tape

GM49044
Front light bucket

L4

GM49044
Front light bucket
LED @5mm

LED @3mm
GM49044
Double-sided tape

< N
J—
L * x
>
()
—] 2 H
o o °
— @ 3
S g 2
— o a
— o &
[ = =
= 3 3
o= =< c<
— £EE ER
L3 L3
N X o X



stopper

@ GM49044
Rear LE

9044
ight bucket

GM4
@ Rear li

9044

o GM4
Rear light bucket

9

REAR LIGHT BUCKET E A\ LED s not included

Round head tapping screw

(o
6




GM49064

Round head tapping screw
Snorkel

3X6mm

S~
GM49064
Rear bumper

GM49064
Front bumper

Round head tapping screw

7/

3X6mm

Round head tapping screw -

3X6mm

El
.

®
QIVIADE W
www.gmade.net

36

- N
) x

(2]

2

9]
2 (2 2 2
o o = 3 o °
- ? 14 3 = 3
(-9 > <L < o o
— £ o =2 o —) £
— a 2 £ = a
(-] I o b= ) I
b = P b
3 = S8 g
< o 4E <
Eo (o] S Eg
€ c GO € c
232 = & @ 3
N4 ®




WIPER GRILLE

(o

3X6mm
Round head tapping screw

x2

MIRROR & DOOR HANDLE m

Qa=

GM49006
R5 snap pin x4
P4 O-ring (RED) x4

GM49044
Wiper grille

3X6mm

\ Round head tapping screw T \ \ /
/

P4 O-ring (RED)

N e ; GM49006

}\\ /i \ R5 snap pin
GM49006 N vd
R5 snap pin ‘\( S~ ¥

GM49044
] Door handle

GM49044

Mirror

GM49006
R5 snap pin

GM49044
GM49044 Door handle

Mirror

GM49006
R5 snap pin

P4 O-ring (RED)

wwwwwwwwwwwww




ROOF RACK m

GM40080
Roof rack (T)

GM40080
Roof rack (B)

NNNNANT

§ P5 O-ring
_.j\ 3X8X2mm Rubber washer

LED Light bar set (5 Light) *not included.

GM40080

Roof rack (B)

%é/ GM40070

£2—— KOMODO Lexan body

@\ 3mm Washer

3X8mm
Round head tapping screw

3X8mm 4
Round head tapping screw X
Gm 3X8X2mm
3X6mm 4 Rubber washer
Round head tapping screw X
3mm Washer.
|
P5 O-ring x4
3X8mm
@ Round head tapping screw
3mm Washer x4
3X8X2mm Rubber washer x4

3X6mm
Round head tapping screw

P5 O-ring
—

GM40080

Roof rack (B)

Round head tapping screw

7

3X8X2mm

=\
g

! Rubber washer

\\\\/
3X8mm
Round head tapping screw

A

38

®
VIiADE
www.gmade.net




GM40080
GM49077
S75 O-ring
W2

GM40080
Sand ladder

%<

N

"N

=1\

®
et

VIiADE
www.gmade.n

¢

39

x2

GM49077
S§75 O-ring



FRONT BODY POST m

P5 O-ri
GM50116 5 O-ing
@ U R6 snap pin
P5 O-ring x2
GM50116
R6 snap pin x2
)
o
o
o P5 O-ring
L_(:?/
GM50116
° R6 snap pin
GM50116

R6 snap pin

© ©

REAR BODY POST m

GM50116
R6 snap pin
P5 O-ring x2
GM50116
R6 snap pin x2
)
o
(o]
o P5 O-ring
L_.:y/
GM50116
° R6 snap pin

GM50116
R6 snap pin

wwwwwwwwwwwww



GM50116

R6 snap pin

N =)

\(@

GM50116

R6 snap pin

/

S //,\/

N\
A

,\\\..//\\%.//

¥
y Ay
YWY 4 \
KA O N\
g 7674\
7 p
g WL
AY A
5 \< I\
s NN
A
r« £ %
=F 74/ 8
/ 7

®

VIiADE
ww.gmade.net

Wen

41

!

CHASSIS + BODY

oroy)

by L%

222 ‘
Taay

A v
7
g 4

Sy

7

GM50116
R6 snap pin




wwwwwwwwwwwww




wwwwwwwwwwwww




PARTS REFERENCE

GM20604 GM54100 GM54400
GM20611  G-Transition 90mm shock body GM52101  GSO01 Axle housing GM52403 GSO01 Frame side rail R
GS01 Frame side rail L
GM20221  Shock bushing GM52102 GSO01 Axle parts tree
M3 6.8mm rod end GM52404  Shock stay
Shock end ball GM51105  Knuckle arm
GM52405  Side step bracket
GM20220  Shock oil GM52103 GSO01 Differential cover
GM52407 GS01 Cross member parts tree
GM51512  Shock grease GM52106 32T Bevel gear
14T Bevel gear GM50130 25cm Releasable tie
GM20613  30mm Shock spring
13mm Shock spring GM52109  69mm Drive shaft GM52409  3*8mm Round head tapping screw
64mm Drive shaft 3*10mm Flat head screw
GM20214  Shock cartridge parts tree 3*6mm Round head screw
Shock piston parts tree GM54104 102mm Straight drive shaft 3*8mm Round head screw
98mm Straight drive shaft 3*10mm Round head screw
GM20612  G-Transition 90mm shock shaft 3*18mm Round head screw
2.5mm E-ring GM54101 GSO01 Long wheel axle shaft 3*20mm Round head screw
P3 O-ring 3mm Washer
GM52113 14T Bevel gear shaft M3 Flange nut
M3 Nylon lock nut
GM40080 GM52116  116mm Threaded shaft
64mm Steering rod
Scale accessory roof rack %gmﬁné Rod end ball GM70264
" ) .8mm Rod end
3*8mm Round head tapping screw
3*6mm Round head tapping screw . NRO2 Front half of wheel
3mm Washer Pins GM52117 2.6"6mm Round head screw NRO2 Inner beadlock ring
P5 O-ring gmm Sgﬁ:j Eg:g :‘;[:x NRO2 Back half of wheel
GM49077 S75 O-ring 3*16mm Round head serew NRO2 Wheel cap
GM49078 2mm Rubber rope 3*20mm Round head screw 2.6*6mm Round head screw
GM49080  3*8*2mm Rubber washer . 2.6*16mm Round head screw
3*25mm Round head screw M2.6 nut
3*30mm Round head screw
2.5mm E-ring
GM49063 4mm E-ring
3mm Washer GM40070  Komodo lexan body
Komodo exterior detail parts tree M3 Nut
3*6mm Round head tapping screw M3 Nylon lock nut GM70284 MT1903 Tire
2*6mm Round head tapping screw GM51120  3*10mm Step screw
P4 O-ring GM49062 Komodo decal
P5 O-ring GM52119  Ball bearing 1150
Komodo masking tape Ball bearing 850 GM49081 Komodo manual
Double-sided tape
GM49006  R5 Snap pin GM51603  Axle pin
GM50116  R6 Snap pin
GM51602 M4 Wheel nut
GM49064 GM51504  Gear grease
Komodo bumper parts tree GM51513  1.5mm L-wrench
3*6mm Round head tapping screw
3*10mm Round head screw GM51515  Box wrench
M3 Nylon lock nut
GM54300
GM51200
GM54307  Upper link M3*6.8*54mm
GM51201  Transmission housing set
Motor plate GM54308 Lower link M3*6.8*78mm
Pinion gear cap
GM54311  Universal shaft set
GM51204  39T/15T Counter gear Universal drive hub
35T/15T Counter gear
37T Counter gear GM20216 M3 6.8mm Rod end
6.8mm Rod end ball
GM51207 21mm Counter gear shaft
23mm Counter gear shaft GM54305  Universal joint
43mm Counter gear shaft Universal drive coupler
Universal cross pin
GM20142  32Pitch 12T Pinion gear 2mm E-ring
GM51208 3*8mm Round head screw GM54306 3*20mm Round head screw
3*10mm Round head screw 3*25mm Round head screw
3*12mm Round head screw 3*30mm Round head screw
3*16mm Round head screw M3 Nylon lock nut
3*20mm Round head screw 3mm Washer
3*4mm Socket set screw 3*15mm Socket set screw
M3 nut GM51306  3*15mm Screw pin
3mm Washer
®
NNVLA DE
www.gmade.net

Address : GMADE Building 1F, Sinwol-dong 199-5, Yangcheon-gu, Seoul 07915, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




